SHINI

2. HEEMHRB Parts

2.1 SAL-700

7(55)



I S HINI

2.2 SAL-700 4 fEE 4+ % Spare Parts List

T s

A5 Nos. 2 # Component Name Pactét]:ﬁf]n?é)er
1 T A Panel YR40070000000
2 14 Door lock YWO00000600000
3 A% Door plate -
4 W, A, AR Electrical components fix plate -
5 Jip i Foor cushion YR40301740000
6 ShR a1 Frame components -
7 J& Back plate -
8 P 5SSk sR 4T Inner hexagon column screw YW61066500100
9 BRI By ik Carbon brush motor -
10 HERE Air outlet pipe -
11 Likia % Motor fastener YP62141200000
12 I E Outside cover -
13 e Bl Square aluminum handle BW20012000040
14 AR VRGN Sponge Fastener YP62141200000
15 iTEAR A Filter cover -
16 iR Filter YR50708000100
17 Mgt 254 Octagon nut YW09051600000
18 %4 Spring buckle YW02003000400
19 idiEAR A % Filter seal YR10708000100
20 LA Filter barrel -
21 W ILE KA Four-hole acrylic YR40001200100
22 W ILAALF A% Four-hole visual window seall YR40000400000
23 ) JLAAF B 4K A Four-hole visual window chip BH90000400050

R RARIRGY IR B RGBT RN A, BIED.

WA TR REAFZAT, AAALRA B MRS, AHARKE DRSS EH—3,

* means possible broken parts.

** means easy broken part. and spare backup is suggested.

Please confirm the version of manual before placing the purchase order to guarantee
that the item number of the spare part is in accordance with the real object.

8(55)



SHINI

2.3 SAL-800G1/G2

9(55)



I S HINI

2.4 SAL-800G1/G2 4 g KA % Spare Parts List

T s
A5 Nos. 2 # Component Name Pactét]:?fn?é)er
1 AR Front plate BL20080000920
2 =448 Control box -
3 + A K R AT M4X5 Cross recessed pan head screw M4x5 | YW62040500000
4 +FAE &L 4T M5x10 | Cross recessed pan head screw M5x10 | YW62051000100
5 7 G 2" Universal wheel 2" YW03000200000
6 JEAR bottom plate BL20080000020
7 1% 5 WAL 1HP Shini blower 1HP BM30031000150
1% 5 WAL 2HP Shini blower 2HP BM30042000150
A AR Right side plate -
AR 8 Spring washer 8 YW65008000000
10 55 A Sk 24 M8x 16 Hexgon head screw M8x16 YW60081600100
11 L@ Top plate BL32080000000
12 18 Fastener * YR10080000000
13 kAR E Filter cover BL20070000720
14 ANFHE 8% Material inlet fastener YR10243600000
15 i AR R Filter base -
16 + 34453847 M6%10 | Cross recessed pan head screw M6x10 | YW62061000000
17 TR Filter YR50708000100
18 HMpAL8EH 5/16” Star nut 5/16” YW09051600000
19 id R AR 18 Bx Filter Fastener ** YR10708000100
20 §% % qo* Snap hook* YW02003000400
21 LA Filter barrel -
22 W ILAALF A% Four-hole fastener for sight glass window | YR40000400000
23 W ILE KA Four hole acryl YR40001200100
24 LA E Four-hole sight glass window YW09000000400
25 J AR Left side plate -
26 HERXE 1HP Air exhaust pipe 1HP YR40080000100
HERE 2HP Air exhaust pipe 2HP YR40080000200
27 + 34453847 M6%15 | Cross recessed pan head screw M6x15 | YW63061500000
08 ik R 1 18 % 1HP Motor air inlet fastener 1HP YR10001000000
ik R 1 18 % 2HP Motor air inlet fastener 2HP YR10002000000
29 T4 8 Flat gasket 8 YW66082200000
20 BRE T %k 1HP Air suction pipe elbow 1HP YR40004700000
R RE T K 2HP Air suction pipe elbow 2HP YR40002000000
31 B2 Pipe clamp 2" * YW02005700000

10(55)




I S HINT

T
A5 Nos. 2 AR Component Name Pa?t]:ﬁfn:ier
32 AR 2L i 2" Steel wire pipe 2" YR60000200000
33 J& Rear plate -
34 T#E 6 Flat gasket 6 YW66061200000
35 + 445 384T M6%20 | Cross socket head cap screw M6x20 YW63062000000

R R B EGTRERCT AR R A, ISR

WA TR REAZAT, AAALA B MRS, UHARKE DS 5 R —3

* means possible broken parts.

** means easy broken part. and spare backup is suggested.

Please confirm the version of manual before placing the purchase order to guarantee
that the item number of the spare part is in accordance with the real object.

11(55)




SHINI

2.5 SAL-900G1/G2

12(55)



I S HINI

2.6 SAL-900G1/G2 4 f#& &4+ % Spare Parts List

W
A5 Nos. 2 # Component Name Pactét]:?fn?é)er
1 48 Octagon nut YW09051600000
2 kAR E Filter cover -
3 SRR E AR Filter cover seal -
4 e Filter -
5 + FARE K RAT Cruciform slot screw YW64000300000
6 AR Front board -
7 =448 Control box -
8 + ARk AT Cruciform slot screw YW62051000100
9 Frdt Truckle YW03000200000
10 J&JE Base -
11 I ik R RE Motor suction tube -
12 AR L SR 1 Steel wire threaded tubes 1 YW90215000000
13 B5/ERM 1HP High pressure bolwer 1HP BM30031000150
B5/ERM 2HP High pressure bolwer 2HP BM30042000050
14 AR 4 SRLE 2 Steel wire threaded tubes 2 YW90215000000
15 ZE Three-way tube -
16 EM Cover -
17 o< A ke Hexagon screw bolt YW60061200100
18 +F A&k AT Cruciform slot screw YW64000300000
19 =F Handle BW20012000040
20 B Flat washer YW66061300000
21 EAE Spring washer YW65006000000
22 M oS A B AE K84 The hexagonal bolts YW61062000300
23 + Ak AT Cruciform slot screw YW61062000300
24 Aml Flank board -
25 J& R Rear board -
26 it 98 R 1] Filter & pressure regulating valve YE30004200000
27 FEIR Mounting bracket YE30421400000
28 it R E R S E Filter & pressure regulating valve cover -
29 + Ak AT Cruciform slot screw YW62051000100

R T AR R B SRR ACT RRAR AR B, A
AT ERMEEAZAT, RAAGLABRAS, AAHRTEDH T 5 ZH—H.

* means possible broken parts.

** means easy broken part. and spare backup is suggested.
Please confirm the version of manual before placing the purchase order to guarantee
that the item number of the spare part is in accordance with the real object.

13(55)




